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Side Belt Nest Manual

412100 – 1/2 HP, 110V
412160 – 3/4 HP, 110V
412165 – 1/2 HP, 220V (Int’l)

COLLECTION TABLES
CAT #      DESCRIPTION

Effective:  3/29/17

 Side Belt Nest Collection Table
 412100-XH, 412160-XH, 412165-XH

412100, 412160, 412165

Repair Parts
COLLECTION TABLES:  
412100-XH - 1/2 HP, 110V, Extra Height Legs
412160-XH - 3/4 HP, 110V, Extra Height Legs
412165-XH - 1/2 HP, 220V, Extra Height Legs
412100 - 1/2 HP, 110V
412160 - 3/4 HP, 110V
412165 - 1/2 HP, 220V
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Side Belt Collection Table - Parts List 

KEY # PART NO. DESCRIPTION QTY. KEY # PART NO. DESCRIPTION QTY.
1 412510 115V DC CONTROLLER 1 28 412161 LITTER DRAWER RETAINER 2
2 412187 CONTROLLER MOUNT 1 29 412126 PINCH ROLL SHAFT 2
3 412133 ADJUSTER KNOB 2 30 412122 ROLLER SHAFT 6
4 412101 FRONT PANEL 1 31 412123 6-5/8”  DRIVE ROLLER 4

5
415411 GFI RECEPTACLE 1 32 412113 HOUSING TIE 2
720016 RECEPTACLE BOX 1 33 412177 ACCESS DOOR 2

6 412130 DRIVE SHAFT 1
34

412120 IDLER SPROCKET 2

7
412263 CHAIN, COUPLER, 4016 2 412136 1/2”  LOCKING COLLAR 4
412262 HUB, CHAIN COUPLER, 4016, 1” 4 412121 SPROCKET SHAFT 2
412135 1/4 X 1/4 X 1” KEY 4 34A 750014 COUNTER WEIGHT 2

8 420451 1”  FLANGE BEARING 6
35

420462 #40 ROLLER CHAIN 19”

9
420460 DRIVE ROLLER SPROCKET 2 420463 #40 MASTER LINK 4
412135 1/4 X 1/4 X 1” KEY 2 36 412116 TENSIONER BASE 2

10
425053 ROLLER CHAIN TIGHTENER 1 37 412129 TENSIONER SHAFT 2
412125 IDLER SPROCKET SHAFT 1 38 412115 TENSIONER BACK 2
412136 1/2”  LOCKING COLLAR 2 39 412128 TENSIONER ROLLER 2

11 412144 TENSIONER HANDLE 1 40 412124 TENSIONER SLIDE PLATE 4
12 412114 LEFT CHAIN HOUSING 1 41 412151 EGG GUIDE BRACKET 2

13
420462 #40 ROLLER CHAIN 54” 42 412155 NEST - TABLE BRACKET 2
412194 #40 OFFSET LINK 1 43 412382 FRT. EGG GUIDE BRKT. 2
420463 #40 MASTER LINK 1 44 412156 ROLLER COVER 2

14 412142 RT. CHAIN HOUSING 1
45

410745 PINCH ROLL BRACKET 4
15 412143 CHAIN HOUSING BASE 1 420464 SPRING 4
16 412195 ELECTRIC BOX 1

46
412102 LEFT HOUSING 1

17 412514 358 RPM GEARBOX 1 412103 RIGHT HOUSING 1
18 420449 1/2HP ELECTRIC MOTOR 1 47 412119 DRIVE ROLL 2

19
412106 RIGHT LEG 1 48 412108 LEG TIE PLATE 1
412107 LEFT LEG 1

49
412132 1/2” THRD ROD W/NUT 1

*20

412104 RIGHT LEG BASE 1 412359 1/2” CASTLE NUT 1
412105 LEFT LEG BASE 1 011378 1/8” X 3/4”  ROLL PIN 1
412197 RIGHT LEG BASE, LONG 1 50 412109 MOTOR MOUNT 1
412198 LEFT LEG BASE, LONG 1 51 412193 EGG PLATE 1

21
412111 RIGHT BASE CHANNEL 1

52
412182 LIGHT FIXTURE 1

412112 LEFT BASE CHANNEL 1 412185 LIGHT BULB 1
22 412118 FOOT PAD 4 53 412147 LEFT RACK ARM SUPPORT 1

23
412117 SCRAPER SUPPORT 2 54 412146 RACK TOP 1
412154 BELT SCRAPER 2 55 412145 RT RACK ARM SUPPORT 1

24
412153 SCRAPER BRACKET 2 56 412148 RACK BASE 1
412360 LOCKING SPRING PLUNGER 4 57 412386 RACK ARM SUPPORT 1

25
412157 BRUSH RETAINER 2 58 412149 RACK ARM 1
412199 5” BRUSH 4 59 412110 TABLE TOP 1

26
412159 BRUSH BRACKET 2 60 412196 TABLE MAT 1
500478 5/16” X 1/2” CLEVIS PIN 4 61 412152 EGG GUIDE  1
012660 COTTER PIN 4 62 412520 MOUNT PLATE 1

27 412178 LITTER DRAWER 2 63 412270 WALL COVER 1

* 412197 & 412198 only used in -XH model Collection Tables
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KEY PART NO. QTY. DESCRIPTION KEY PART NO. QTY. DESCRIPTION

1 412166 1 RETURN BACK PANEL 13 412184 2 BELT SHIELD

2 412164 2 BELT COVER 14 500478 4 CLEVIS PIN

412188 1 RIGHT CASE 15 012789 22 5/16" NYLOK NUT

412189 1 LEFT CASE 16 010426 16 5/16" FLAT WASHER

4 412123 4 ROLLERS 17 010643 14 5/16" X 3/4" HEX BOLT

5 412159 2 BRUSH BRACKET 18 010252 14 5/16" LOCK WASHERS

412173 1 RT. ADJUSTER BRKT. 19 501441 4 5/16" FLANGE NUTS

412174 1 LEFT ADJUSTER BRKT 20 010647 4 5/16" X 1-1/4" BOLT

7 412133 2 ADJUSTER KNOBS 21 011114 8 5/16" NUT

8 412158 4 BRUSHES 22 011380 4 #8 X 3/8" TAP SCREW

9 412157 2 BRUSH RETAINERS 23 012774 8 3/16" POP RIVET

10 412360 4 LOCKING  PLUNGER 24 012660 4 COTTER PIN

11 412181 2 DBL THREAD SHAFT

12 412176 2 SGL THREAD SHAFT

3

6

412180 BELT RETURN

CONNECTING TROUGHS 
ORDERED SEPERATELY

Effective:  3/29/17

412180 Belt Return - Exploded View & Parts List 

CONNECTING TROUGHS 
ORDERED SEPARATELY


